
PARTS BREAKDOWN EM4251

1 of 16 06/10/2010

4
3

11

11

2

8
7

6

5

1

28

28

27

22

14

25
26

30

20
21

12

9

29

10

19
1816

17

15

23

24

13

95

Handle set includes Fig No. 11, 
28, & Caution Label.

PARTS BREAKDOWN
UC3530A 
UC4030A

rev 0_10/01/2010

Page 1 of 5 PB_06-2010_rev 0



PARTS BREAKDOWN EM4251

1 of 16 06/10/2010

43

44

45

46

42

49
48

41

33

36

34
35

38
39

40

32

53
52

47

50
51

55

56

54

37

A

49

34
35

Fig No. 31, Oil Pump Complete Set, includes fig no. 34, 35, & 49

91

Please check Name Plate, (fig no. 13)
for country of origin. 

Made in China saws can use fig no. 31,
(Oil Pump Complete Set), or individual 
parts, fig no. 34, 35, & 49.

Saws made in Hamburg, Germany 
should use fig no. 31, (Oil Pump 
Complete Set), only. Fig no. 34, 35, &
49 cannot be replaced as individual
parts.

Repair Note:

PARTS BREAKDOWN
UC3530A 
UC4030A

rev 0_10/01/2010

Page 2 of 5 PB_06-2010_rev 0



PARTS BREAKDOWN EM4251

1 of 16 06/10/2010

60

59

65

68
66

67

69
70

75

63

76

79

71
72

73
74

87
88

77
78

80

83 82

81

86
85

84

9293

57

58

64

94
75

76

79

72
71

73
74

87

89

88

77
78

80
83 82

81

86
85

84

90 (Lever Set) includes
fig no. 81- 84.

Fig No. 94, (Sprocket Cover Set), includes fig no. 71 - 88. 

A

PARTS BREAKDOWN
UC3530A 
UC4030A

rev 0_10/01/2010

Page 3 of 5 PB_06-2010_rev 0



PARTS BREAKDOWN EM4251

1 of 16 06/10/2010

Tech Bulletin Fig. No. Part No. Description Q'ty Unit
1 226743-8 STRAIGHT BEVEL GEAR 14 1
2 419410-4 BAFFLE PLATE 1
3 211111-8 BALL BEARING 6301LLB 1
4 240001-8 FAN 80 1
5 616966-0 ARMATURE 115V 1
6 681666-1 RESIN WASHER 1
7 210081-8 BALL BEARING 629ZZ 1
8 639532-6 FIELD 115V 1
9 266095-5 TAPPING SCREW 5X55 2
10 265995-6 TAPPING SCREW 4X18 1
11 188820-3 HANDLE SET (INCL. FIG NO. 28, & CAUTION LABEL 810199-1) 1
13 867109-9 NAME PLATE (UC3530A) 1
13 867113-8 NAME PLATE (UC4030A) 1
14 650577-1 SWITCH, UC3530A 1
15 631720-1 CONTROLLER, UC3530A 1
16 682574-9 CORD GUARD 10-90 1
17 664980-0 POWER SUPPLY CORD, UC3530A 1
18 687124-5 STRAIN RELIEF 1
19 265995-6 TAPPING SCREW 4X18 2
20 416178-3 LOCK-OFF BUTTON 1
21 233173-6 COMPRESSION SPRING 4 1
22 419411-2 SWITCH LEVER 1
24 651923-1 SWITCH TG70B 1
25 643650-4 BRUSH HOLDER CAP 6.5-13.5 2
26 CB154 CARBON BRUSH SET, 194986-9 1

26 194986-9 CARBON BRUSH CB-154 1
27 154867-9 MOTOR HOUSING COMPLETE 1
27 643653-8 BRUSH HOLDER, 5007MG 2
28 188820-3 HANDLE SET (INCL. FIG NO. 11, & CAUTION LABEL 810199-1) 1
29 265995-6 TAPPING SCREW 4X18 1
30 265995-6 TAPPING SCREW 4X18 5
32 154870-0 TANK CAP COMPLETE 1
33 158050-0 GEAR HOUSING COVER COMPLETE (INCl. CAUTION LABEL 810891 1
34 140089-7 OIL PUMP COMPLETE 1
35 213039-6 O RING 6 1
36 421959-2 SPONGE SEAL 1
37 419407-3 OIL TANK 1
38 416274-7 CAP 1
39 231975-4 SPRING 1
40 421958-4 OIL TUBE 1
41 419408-1 GEAR HOUSING 1
42 419413-8 ROD 1
43 233174-4 COMPRESSION SPRING 6 1
44 451130-4 FRONT HAND GUARD 1
45 158044-5 LINK PLATE COMPLETE 1
46 234005-0 COMPRESSION SPRING 9 1
47 213039-6 O RING 6 1
48 211012-0 BALL BEARING 606ZZ 1
49 450230-7 CRANK, UC3530A 1
50 417405-1 CAM 1
51 259034-2 RETAINING RING E TYPE 10 1
52 266095-5 TAPPING SCREW 5X55 2
53 266173-1 TAPPING SCREW 5X30 4

Products with multiple versions are listed in subsiding order with the newest version on top not indented.
Corresponding bulletins are attached. Select bulletin name  or attachment to view.

PARTS BREAKDOWN
UC3530A 
UC4030A

rev 0_10/01/2010

Page 4 of 5 PB_06-2010_rev 0



PARTS BREAKDOWN EM4251

1 of 16 06/10/2010

54 226741-2 STRAIGHT BEVEL GEAR 43 1
55 324662-3 SPINDLE 1
56 211107-9 BALL BEARING 6201ZZ 1
57 419409-9 FRONT HANDLE 1
58 266173-1 TAPPING SCREW 5X30 2
59 921452-1 HEX. BOLT M8X30 1
60 318013-0 BEARING HOUSING 1
63 345651-5 SPIKE BUMPER 1
64 266173-1 TAPPING SCREW 5X30 2
65 168426-3 BRAKE BAND 1
66 267195-4 FLAT WASHER 4 1
67 266026-4 TAPPING SCREW BIND CT 4X12 1
68 125331-7 BRAKE DRUM ASSEMBLY 1
69 253215-0 FLAT WASHER 8 1
70 259033-4 RETAINING RING E TYPE 6 1
71 266007-8 TAPPING SCREW BIND PT 3X10 1
72 419241-1 COVER 1
73 227496-2 STRAIGHT BEVEL GEAR 14 1
74 227495-4 STRAIGHT BEVEL GEAR 14 1
75 154869-5 SPROCKET COVER, UC4030A 1
76 419233-0 DIAL 40 1
77 253874-0 FLAT WASHER 4 1
78 915106-0 BINDING HEAD SCREW M4X8 1
79 233033-2 COMPRESSION SPRING 4 1
80 216008-6 STEEL BALL 4 1
81 154763-1 LEVER, UC3530A 1
82 951122-8 SPRING PIN 4-28 1
83 419271-2 CUP WASHER 20 1
84 317977-5 LEVER HOLDER 1
85 231025-5 COMPRESSION SPRING 8 1
86 252168-0 HEX. NUT M8-13 1
87 324621-7 ADJUST PIN 1
88 324620-9 ADJUST SCREW 1

Y05494 89 188858-8 SPROCKET COVER SET, UC4030A 1
Y05494 90 188859-6 LEVER SET, UC4030A 1
Y05551 91 188929-1 OIL PUMP COMPLETE SET 1

92 442-035-661 GUIDE BAR 14", DCS34 & UC3530A 1
92 442-040-661 16" GUIDE BAR, DCS34-16 1
93 528-092-652 SAW CHAIN 14" (UC3530A) 1
93 528-092-656 SAW CHAIN 16" (UC4030A) 1
94 952-010-630 CHAIN COVER 1
95 158024-1 HOOK COMPLETE 1

PARTS BREAKDOWN
UC3530A 
UC4030A

rev 0_10/01/2010

Page 5 of 5 PB_06-2010_rev 0


	ADP41C.tmp
	Sheet1





ECHNICAL INFORMATION


For Models


Country


T Y05494
November 2009


Change of Sprocket Cover Set and Lever Complete Set


UC3030A, UC3530A, UC4030A, UC4530A


All countries


Subject

Description Sprocket cover set and Lever complete set have been changed.


Current part New part NoteQ'tyItem No. I/CQ'ty


Interchangeability(I/C)


1
188858-8


Sprocket Cover Set


1


089


090


The new Sprocket cover set 
consists of Item Nos. 071 to 088.


The new Lever complete set 
consists of Item Nos. 081 to 084.188859-6


Lever Complete Set


1
226213400


Sprocket Cover Set


1


Yes


Yes
226213300


Lever Complete Set


75


76


79


72
71


73
74


87


89


88


77
78


80
83 82


81


86
85


84


90








ECHNICAL INFORMATION


For Models


Country


T Y05551
February 2010


Oil Pump Complete Set


ES-153A, ES-163A, ES-173A, ES-183A, ES-2130A, ES-2135A, ES-2140A, ES-2145A, 
UC3030A, UC3530A, UC4030A, UC4530A 


All countries


Subject

Description Oil Pump Complete Set has become available for repair.
It consists of Oil pump complete (Item No. 034, Part No. 140089-7), O ring 6 (Item No. 035, Part
No. 213039-6) and Crank (Item No. 049, Part No. 450230-7). 


Current part New part NoteQ'tyItem No. I/CQ'ty


Interchangeability(I/C)


091
188929-1


Oil Pump Complete Set
1


049


034
035







